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ANJI RUIBAO FURNITURE CO.,LTD 

 

 

NO.259 RUIZHU ROAD, ZONE 3 SUNSHINE INDUSTRIAL PARK, ANJI COUNTY, HUZHOU, ZHEJIANG, 
CHINA 

 

 
 

The following sample(s) was/were submitted and identified on behalf of the client as: 
 

 

Sample Description : (A,B)Scratch resistant Leather 
 

 
 

SGS Internal Ref.No. : AJHL2103000605OT 
 

 

Sample Color : (A)black; (B)black 
 

 

Style No. : Scratch resistant Leather 
 

 

Country of Origin : China 
 

 

Retest : No 
 

 
 

Proposed Care Instruction : - 
 

 
 

Sample Receiving Date : Mar 16, 2021 
 

 

Testing Period : Mar 16, 2021 - Mar 19, 2021 
 

     

 

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 
sample(s) tested, for further details, please refer to the following page(s). 

 

 
 

Test Performed : Selected test(s) as requested by applicant  
 

 
 

Signed for and on behalf of 
 

 

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center 
 

      
    

      

      

 

Hattie Chen (Account Executive) 
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Test Result 
 
 

Abrasion Resistance 
 

    
 

(EN ISO 12947-2:2016; Martindale Abrasion & Pilling Tester, Pressure: 12kPa) 

 

    
    

 

- Unit 
 

A B  

The quoted result Rubs >30000 >30000  
 

  

    

 
 

Sample Photo 
 

  

 

  

***End of Report*** 
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